
 

 

 

 

 

 

 

  

Brookfield Water Pollution Control 

Authority 

Brookfield, CT 

DRAFT October 2023 

DRAFT REPORT  

Sanitary Sewer Extension Study

Dean and Pocono Roads Area and
  Candlewood Lake Area



 

i 

Table of Contents  

Section 1 Introduction ..................................................................................................... 1-1 

1.1 Project Introduction and Study Areas ............................................................................................................. 1-1 

1.2 Previous Studies and Needs Definitions ......................................................................................................... 1-1 

1.2.1 Previous Studies .......................................................................................................................................... 1-1 
[...]
to convey flow to the New Milford WPCF. The potentially-available capacity in the New Milford 

system is shown in Table 6-1 below. 

  



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

6-2 DRAFT OCTOBER 2023 

Table 6-1 Potentially Available Capacity in New Milford Sewer System 

 

Current Available 
Average Daily 
Flow Capacity 

(gpd) (1) 

Current Available 
Peak Daily Flow 
Capacity (gpd) (1) 

Estimated Future 
Available Average 

Daily Flow 
Capacity (gpd) (1) 

Estimated Future 
Available Peak 

Daily Flow 
Capacity (gpd) (1) 

Gravity Sanitary Sewers 481,500 454,500 309,000 0 

Sanitary Pump 
Stations(2) 

276,000 235,000 91,000 0 

Notes: 

1. Flow estimates obtained from the Wright-Pierce memorandum “Evaluation of Downstream Impacts from 

Brookfield Wastewater Flows” dated February 14, 2017. 

2. Pump Station No. 4 is the limiting factor for the sanitary pumping capacity. 

 

The 2017 memorandum estimates that the gravity sewer and pump stations have some excess 

capacity that could be available to Brookfield currently, but not the full 400,000 to 500,000 gpd 

that may be needed in the future. Furthermore, the estimates show that New Milford will not 

have any available capacity at future peak conditions in either the collection system or pump 

stations, based on anticipated buildout and connections within New Milford. The memorandum 

also notes that there is some capacity available at the New Milford WPCF, but that was based on a 

potential request of 80,000 to 120,000 gpd by Brookfield in 2017. 

If the BWPCA would like to pursue this option further, current and anticipated flows would have 

to be reviewed with the Town of New Milford. It is possible that conveyance of a substantial 

amount of flow to New Milford may require substantial upgrades to New Milford’s gravity sewers 

and some pump stations, particularly New Milford Pump Station No. 4. 

6.2.2 Conveyance to New Milford 

One of the potential new pump stations, located at 501 Candlewood Lake Road near North 

Mountain Road, is the closest proposed pump station to New Milford. This pump station would 

receive approximately 23,000 gpd of gravity sanitary flow from Candlewood Lake Club and some 

areas of Northern Candlewood Lake Road, and flow from other parts of the project area could also 

be pumped to it. It would be possible to construct this pump station to convey flow towards New 

Milford by constructing an approximately 12,700-foot (2.4-mile) force main along North 

Mountain Road and Route 7 to the New Milford terminal manhole north of the Brookfield town 

line. The proposed force main and New Milford gravity sewer connection is shown on Figure 6-1. 

The section of Route 7 between North Mountain Rd and the New Milford manhole has several 

areas that will make force main construction difficult: 

 Route 7 is elevated above North Mountain Road 

 Route 7 north of North Mountain Road is cut into bedrock 

 Route 7 has several elevated sections and rock faces on the west side of the road 

 Towards New Milford, Route 7 is largely developed with commercial properties 

 There are several wetlands areas around Route 7 within Brookfield 

It may be possible to reroute the force main to Laurel Hill Road and Route 202 to avoid some of 

the bedrock and elevated sections of Route 7, but this route would add 1,500 feet to the force 



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

DRAFT OCTOBER 2023                                6-3 

main and both roads have existing gravity sewer and force mains that would add to the 

complexity of construction. 

The difficulty of construction and cost to install 2.4 miles of force main between Brookfield and 

New Milford make this alternative economically challenging. A summary of the required 

infrastructure and costs is shown in Table 6-2.  

Table 6-2 New Milford Conveyance Alternative – Summary 

Force Main from Potential North Mountain Road Pump Station to 
New Milford 

Total Estimated 
Project Cost 
(rounded) 

± 4-inch Pump Station Force Main Including Rock Trenching and State 
Road Restoration 

$10,000,000 to 

$12,000,000 

The estimated project costs are in addition to the proposed collection system costs presented in 

Section 5. The estimated costs in Table 6.2 are for the force main to New Milford and do not 

include the design and construction costs for the pumping station and gravity sewer.  

Total Project Costs for all Items in Table 6-2 include Engineer’s Opinion of Probable Construction 

Cost including contractor labor, equipment, materials, general conditions, overhead & profit, 

construction contingency, plus Project Costs including engineering and implementation, project 

contingency, and escalation to 2025. 

It also may be feasible to re-route a portion of the existing Brookfield collection system to the 

north to New Milford, to allow capacity for some of the flow from new expansion areas to be 

treated at Danbury. If the flow from the northern portion of the existing collection system, 

including the area tributary to the Federal Road Pump Station, is re-routed to New Milford, it may 

reduce current flows to the Danbury plant by approximately 67,000 gpd. However, construction 

of a force main from the Federal Road Pump Station to the New Milford system would require a 

similar route to that described above, and have similar costs and challenges. Additionally, the 

costs estimated above do not include any work required in New Milford to provide additional 

capacity nor do they include a connection fee or “buy-in” fee that is often included in new 

intermunicipal agreements. 

Given the challenges and expenses associated with this route, it is not recommended that this 

alternative be pursued unless other options are less feasible. 

6.3 Potential Brookfield Water Pollution Control Facility 
6.3.1 WPCF Requirements 

It may be feasible to construct a new WPCF in Brookfield to treat up to the required 400,000 to 

500,000 gpd. WPCFs must remove particulate matter as well as chemical and biological 

contaminants.  Large particulate matter is removed in the preliminary treatment process by 

screening, grinding, or rapid settling methods. Fine particles and floating scum are typically 

removed during primary treatment. Chemical and biological contaminants are removed during 

secondary treatment through processes such as suspended-growth biological treatment (aka 

activated sludge), attached growth and dual biological treatment, or natural systems. Treated 



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

6-4 DRAFT OCTOBER 2023 

water is then disinfected to prevent the spread of disease-causing organisms, protecting both the 

environment and public health.  

WPCFs can vary in size from a small neighborhood system to a city-wide centralized WPCF; a 

400,000 to 500,000 gpd facility for Brookfield would fall between these extremes. For the flows 

required in Brookfield, numerous manufacturers offer “packaged” treatment systems, which 

include most of the treatment equipment. Some package systems are available pre-assembled 

shipped in containers, and others require on-site construction of tanks. Many manufacturers 

recommend buildings for control equipment, or they may be optional to camouflage the 

treatment facility. Building architecture can be designed to match the surrounding community. 

The space required for a new treatment facility can vary; the individual components of vendor-

packaged systems are quite compact. However, the need for ancillary structures, pumping and 

equalization facilities, flow channels and provisions for isolation, and administrative/monitoring 

facilities all require space. A reasonable footprint for a 400,000 to 500,000 gpd facility is 

approximately 1 to 2 acres in size, exclusive of any subsurface leaching field facilities that may be 

required for effluent discharge.  

A discussion of some of the most widely used and cost-effective treatment process alternatives is 

presented in this Section. The purpose of this discussion is to provide an introduction to the 

required treatment processes and to present adequate information for development of a 

planning-level cost estimate.  A detailed evaluation and final selection of treatment processes 

should be the first step of a preliminary design effort should a new WPCF be pursued.   

Potential permit effluent limits are as follows:  

 BOD – 20 mg/L  

 TSS – 20 mg/L  

 TN – 10 mg/L; possibly as low as 4 mg/L if adjacent to environmentally sensitive area  

 TP – Phosphorus treatment as required to ensure no increase above background TP 

concentration levels at point of environmental concern, likely less than 1 mg/L and 

potentially as low as 0.2 mg/L   

 pH – 6-9  

 Fecal coliform- 126 count/100mL sample 

  

These limits are based on guidance from CT DEEP to be consistent with other currently active 

permits for similar facilities. For a groundwater discharge (“UI” or Underground Injection 

permit), it is possible that the permit will not include a fecal coliform limit due to the natural 

attenuation that occurs in the 21-day travel time before reaching adjacent properties. However, 

disinfection may be included due to the potential public concerns associated with lack of 

disinfection at a municipal facility.    

Treatment facilities could potentially be located at the groundwater or surface water discharge 

sites discussed in Section 6.3.2 below. Pumping would be required to the selected treatment 

facility site if a new WPCF is pursued. 



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

DRAFT OCTOBER 2023                                6-5 

6.3.1.1 Wastewater Treatment Processes 

Preliminary treatment includes the initial treatment processes to remove coarse matter from the 

waste stream to prevent damage to downstream equipment. This generally includes screening 

and grit removal.  

Screens are located at the head of the plant and remove large, solid material from the flow stream 

that could become clogged or damage downstream equipment.  The screenings can be dewatered 

and bagged for disposal. To minimize wear on downstream equipment, abrasive gritty material 

such as sand can be removed in a grit chamber.   

Primary treatment, which is not required by all manufacturers, is a physical process of settling 

out solids prior to biological treatment. It is accomplished in quiescent tanks when the influent 

flow is given the opportunity to slow down allowing the heavier solids to settle to the bottom of 

the tanks where they are collected and removed.  

Secondary treatment is a biological process of using microscopic organisms (bacteria) and oxygen 

to consume organic material present in the wastewater. A multitude of process variations exist, 

and they can differ in the manner in which the organisms are allowed to come into contact with 

the wastewater and how oxygen is provided, but they all achieve the same objective.   

Sequencing Batch Reactors (SBRs)  

SBRs treat wastewater in the same way as conventional activated sludge but accomplish the 

process batch by batch in a single tank.  Wastewater is fed into a tank and undergoes mixing, 

anoxic, and aeration stages to metabolize the waste.  Once these stages are complete, all air is 

shut off and settling is completed in the same tank.  Sludge is drawn off of the bottom and 

removed as waste.  The clarified liquid is then decanted near the surface.  An SBR process 

requires a minimum of two tanks to allow filling of one tank while the second is processing the 

waste. SBRs generally require flow equalization following the process because the rate of decant 

in SBRs is generally much faster than the incoming wastewater flow.  Flow equalization is 

relatively inexpensive and is included to eliminate the need to size downstream treatment 

processes for this high decant rate.  

Membrane Bioreactors (MBRs)  

Membrane treatment is a variation of activated sludge treatment that uses membranes for solids 

separation in lieu of traditional settling tanks. MBR distinguishes itself from other activated 

sludge processes by using membranes in place of final clarifiers. This eliminates many of the 

common problems associated with achieving a properly settling biomass, along with problems 

associated with continuing biological activity in the final clarifiers, such as rising sludge.   

One commonality of all MBR systems is that the activated sludge process can operate at a higher 

concentration of bacteria than traditional systems thus requiring a smaller “footprint”. There are 

several types of MBR processes including hollow fiber suction membranes, flat panel suction 

membranes, and pressure membranes, and different configurations are offered by several 

manufacturers. MBRs typically operate at 2-3 times the bacteria concentration of a conventional 

plant, significantly reducing process tank volume. When designing MBRs for nutrient removal, 

process configurations are similar to the conventional activated sludge process, except that the 



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

6-6 DRAFT OCTOBER 2023 

secondary clarifier is replaced by the membrane tank. MBRs typically have small footprints and 

excellent effluent quality but can have high capital and operational costs.  

Disinfection  

Following biological treatment, effluent is typically disinfected using either ultraviolet (UV) light 

or through addition of a chlorine solution such as sodium hypochlorite.  If sodium hypochlorite is 

used, a contact tank is required to ensure adequate detention time is achieved prior to discharge. 

The addition of a chlorine solution can require addition of a dechlorinating solution such as 

sodium bisulfite to ensure the effluent is not toxic to aquatic life in the receiving stream.  UV 

disinfection can utilize a smaller plant footprint as the disinfection is instantaneous, requires no 

tanks for chlorine contact time, requires no additional chemical feed systems, and does not 

require dechlorination; however, the power consumption can be significant compared to sodium 

hypochlorite disinfection.  

Ancillary Processes and Equipment  

In addition to the above treatment processes and the related equipment requirements, other 

ancillary equipment and processes will be needed.  The following features must be evaluated 

during the design of each facility.  

 Administrative and laboratory space  

 Sludge holding and/or thickening facilities   

 Odor control facilities  

 Chemical feed systems 

 Electrical, control and instrumentation systems  

 Backup power such as an onsite generator 

6.3.2 Effluent Discharge Options 

Treatment facility effluent must be discharged in a manner that minimizes impact to the 

groundwater, nearby surface waters, and all environmentally sensitive areas.  There are two 

options for effluent discharge available to the Town that would be permitted by DEEP – discharge 

or recharge to groundwater, and discharge to surface water.   

6.3.2.1 Discharge to Groundwater 

The first alternative for wastewater treatment discharge is discharging to groundwater. A 

desktop assessment of vacant, available parcels around Brookfield was conducted to determine if 

groundwater discharge can be accommodated within town. Parcels with appropriate subsurface 

conditions for accepting groundwater recharge have been identified via a multi-step screening 

process. The steps are summarized below. 

6.3.2.1.1 Initial Desktop Screening 

The first step in the parcel screening process included screening numerous parcels in town, 

including several identified in the 2020 Candlewood Lake Brookfield Study Area Wastewater 



Section 6 •  Discharge Locations and In-Town Wastewater Treatment Evaluation 

DRAFT OCTOBER 2023                                6-7 